
YARD BARROW™ Assembly Instructions 
 

 
 
 
 
 
 
 

Tools required:  adjustable wrench, large flat screwdriver Pre-Assembly:  verify all components 

Assembly: 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

#     Description (Qty.)   #     Description (Qty.)    #     Description (Qty.)   

#1 – Steel Frame/Handles (1)  #6 – Front Frame Support (1)  #11 – 5/16” x 2-1/8” Axle 
#2 – Poly Tray (1)    #7 – Leg Connector (1)    Bracket Bolt* (4) 
#3 – Wheel (1)    #8 – Legs (2)    #12 – 5/16” Flat Washer* (11) 
#4 – Axle Bracket* (2)   #9 – 5/16” x 1-5/8” Tray Bolt* (5)  #13 – Lock Washer* (11)  
#5 – Axle (1)    #10 – 5/16” x 1-1/8” Back Leg  #14 – 5/16” Nut* (11) 
      Bolt* (2)    #15 – Rubber Washer* (4) 
* Packed in Separate Parts Kit 

   
 

 
Step 1: Place the Axle (#5) through the 

hub of the Wheel (#3).  Slide Axle 
Brackets (#4) onto the axle on either side 

of the wheel. 

 

 
Step 2: Place the Steel Frame/Handles (#1) right side up and attach wheel 

assembly and front frame support by placing Axle Bracket Bolts (#11) through 
Front Frame Support (#6), frame & axle brackets on wheel assembly.  Use 

Washers (#12), Lock washers (#13) and Nut (#14) to secure.  Tighten Loosely. 

 
Step 3: Attach the Leg Connector (#7) to the inside of the 
Legs (#8) by placing Back Leg Bolts (#10) through the legs 
and the leg connector.  Use Washers (#12), Lock Washers 

(#13) and Nuts (#14) to secure.  Tighten Loosely. 
 

 
Step 4: Place the Poly Tray (#2) upside down and insert Tray 
Bolts (#9) through the 4 holes in the bottom of tray from the 

inside sliding Rubber Washers (#15) over the Tray Bolts (#9) on 
the outside of tray to hold in place. 

 
Step 5: Put the Steel Frame/Handles (#1), Wheel 
Assembly and Leg Assembly over the Tray Bolts 

(#11) and use Washers (#12), Lock Washers 
(#13) and Nuts (#14) to secure.  Tighten Loosely. 

 

 

 
Step 6: Place a Tray Bolt (#9) 

through the hole in front of Poly 
Tray (#2) and Front Frame Support 

(#6).  Use Washer (#12), Lock 
Washer (#13) and Nut (#14) to 

secure.  Tighten Loosely. 

 
 
 

Step 7: Tighten all Bolts.  Your 
Yard Barrow is ready for use. 

#5 
#3 

#4 

#1 #6 

#11, #12, 

#13 & #14 

#8 

#7 
#10, #12,  
#13 & #14 

#2 

#9 

#15 

#1 

#2 

#11, 
#12, 
#13, 
& #14 

#2 #6 #9, #12, #13 & #14 

Marathon Industries  877-425-1640  www.marathontires.com  Made in China  Max Tire Inflation 30 PSI 


